
2001 Everglades Consolidated Report       Chapter 8: ATTs

8-1

Chapter 8: Advanced Treatment
Technologies for Treating

Stormwater Discharges into
Everglades Protection Area

Gregory Coffelt, Jana Majer Newman, Taufiqul Aziz,
Drew Campbell, Binhe Gu, Jennifer Jorge, Jose Lopez,

Kathleen Pietro and Lori Wenkert

SUMMARY AND FINDINGS

The South Florida Water Management District (District) has embarked on an
ambitious research program for testing the feasibility of several advanced treatment
technologies (ATTs) for the removal of phosphorus from waters entering Florida’s
Everglades. The goal of this research program is to identify technologies that will meet
the long-term water quality standards for the Everglades, as stipulated in the 1994
[...]
substrate types.

Inflow Limerock Muck Sand
Mean 17 14 13 15
Minimum 9 6 6 10
Maximum 30 27 21 25

Sequential SAV/LR treatment system: Because of the initial high P removal of the
shallow depth SAV systems, a sequential SAV/LR treatment system was established
during Fall 1998 (DBEL, 1999; 2000b). This system consisted of an SAV mesocosm
operated at a 0.8m depth with a nominal HRT of 3.6 days; followed by a second
mesocosm at a depth of 0.4m with a nominal HRT of 1.8 days; and ended with a
limerock filter with 1 hour HRT. Both mesocosms were the same size (2.33m L x 0.79m
W x 1.0m D) and had an inflow rate of 0.17m3/day. During the first 6 months of
operation (November 1998-April 1999), the average inflow TP was reduced from 130 to
24 ppb in the 0.8m mesocosm, to 11 ppb in the 0.4m mesocosm, and ultimately down to
9 ppb in the limerock filters (Figure 8-9). However, TP concentrations at all monitoring
locations of the sequential system began to increase in May 1999, and have since been
quite variable. The erratic performance of the sequential system after the first 6 months
was likely due to the die-off of Chara spp., a macroalgae that dominated the SAV
community early in the study.  The causes that lead to the die-off of Chara spp. are not
clear. However, the extremely high biomass of Chara spp. prior to the die-off suggests
that the die-off may be the result of light limitation.  Field observation indicates that the
die-off occurred from the sediment-up, suggesting that the plant tissues near the sediment
became light-limited, which in turn led to anoxic conditions and plant die-off.

Figure 8-9. Weekly total phosphorus concentrations at
four locations in the sequential system
treatment train from November 18, 1998 to
March 1, 2000.

0

50

100

150

200

250

300

350

400

N D J F M A M J J A S O N D J F M

Date (11/98 - 3/00)

To
ta

l P
 (p

pb
)

Influent
Deep SAV Effluent
Shallow SAV Effluent
Limerock Effluent

1998 1999 2000



2001 Everglades Consolidated Report       Chapter 8: ATTs

8-23

Test Cell Phosphorus Removal Performance: Since Fall 1999, the north and south
test cells have been subjected to wide variations in hydraulic loadings, largely to
accommodate hydraulic tracer investigations and cell modifications. In December 1999,
to study short-circuiting under high flow conditions, the HLR was increased to about 40
cm/d in NTC-1 for about three weeks (Figure 8-10). During this time, the TP outflow
concentrations increased resulting in a drop in TP reduction efficiency compared to NTC-
15. Additionally, this increased HLR coincided with a decrease in Chara spp. biomass.
After three weeks, the HLR in NTC-1 was dropped to about 2 to 3 cm/d. Although the
HLR of NTC-1 was less than NTC-15, the TP reduction efficiency did not improve
immediately, possibly due to the lack of vegetation in the test cell.

Figure 8-10. Total phosphorus concentrations in the influent and effluents
of north site test cells. Error bars = ±1 s.d. Sampling was
discontinued in April at NTC-15 because of draining in
preparation for the installation of a limerock berm.

0

40

80

120

160

200

S O N D J F M A M

Date (9/99 - 3/00)

To
ta

l P
 (p

pb
)

Influent NTC-1 NTC-15

Water depth increased to 0.84 m in NTC-15
HLR increased to 44 cm/day in NTC-1

Water depth reduced from 1.1-m 
to 0.9-m and 0.5-m

   for NTC-1 and NTC-15, 
respectively

HLR increased to 10-13 cm/day to 
both cells

HLR decreased to 2-3 cm/day in NTC-1

HLR decreased to 2-3 cm/day 
in NTC-15



Chapter 8: ATTs      2001 Everglades Consolidated Report

8-24

Both south test cells did not substantially reduce phosphorus levels (Figure 8-11). At
that time, both cells were drained for aquatic plant control and installation of a limerock
berm (STC-9 only). The poor P removal may be due to more recalcitrant forms of DOP
and PP in the inflows to the south test cells, as compared to the north test cells. (DBEL,
2000e). Typical inflow values for dissolved organic phosphorus, DOP, are 17 ppb and 10
ppb for the north and the south respectively. Typical inflow values for particulate
phosphorus, PP, are 48 and 11 ppb for the north and south, respectively. Outflow DOP
values are 9 and 8 ppb for the north and south, respectively. Outflow PP values are 12
and 10 ppb for the north and south, respectively. The systems were drained and a
limerock berm was installed in an attempt to further reduce the recalcitrant forms of
phosphorus, PP and DOP, through filtration and adsorption.

Evaluation of STA-1W Cell 4: Since mid-1994, a stable SAV ecosystem dominated by
Ceratophyllum demersum and Najas guadalupensis has been present in Cell 4 of
STA-1W (346 acres) with minimal management effort. Between mid-1994 and 1999, the
average HLR in Cell 4 was 15 cm/day (standard deviation=10 cm/day) and the mean
water depth was 0.64 m (standard deviation = 0.13 m).

During the first three years of operation, outflow TP levels were dynamic and
exhibited seasonal (winter) increases in concentration (Figure 8-12). However, since
mid-1997, yearly mean outflow concentrations stabilized around 14 ppb. During 1999, 25
percent of measured outflow concentrations from Cell 4 were less than or equal to 10
ppb.

Figure 8-11. Total phosphorus concentrations in the inflow and outflow
of south site test cells. Error bars = ±1 s.d.

0

10

20

30

40

50

S O N D J F M A

Date (9/99 - 3/00)

To
ta

l P
 (p

pb
)

Influent

STC-4

STC-9

Water depth reduced from 1.1-m to 0.5-m and 0.8-m for 
STC-4  and STC-9, respectively. 

HLR ncreased to 11-12 cm/day in both cells.

HLR decreased to 2-3 cm/day in both cells.



2001 Everglades Consolidated Report       Chapter 8: ATTs

8-25

Table 8-7 summarizes Cell 4 TP removal performance on an annual basis in terms of
mass removal rates, TP settling rates, and removal efficiency. During the 1998-99
calendar years when outflow concentrations averaged 14 ppb, the HLR was slightly
lower than historic averages, but mass removals, settling rates, and removal efficiencies
were above average values (DBEL, 2000b). The 5-year average TP settling rate of 40
m/yr is approximately 3-4 times greater than exhibited by emergent macrophyte
treatment wetlands within STA-1W (Chimney et al., 2000) and elsewhere within Florida
(Kadlec, 1994)

Table 8-7. Summary of Cell 4 TP removal performance.

Year

Hydraulic
Loading

Rate
(cm/day)

Inflow TP
Concentration

(ppb)

Outflow TP
Concentration

(ppb)

Mass
Removal

Rates
(g/m2/yr)

TP
Settling
Rate, k
(m/yr)

Removal
Efficiency

(%)

1995 0.16 31 21 0.7 28 26
1996 0.21 57 29 1.7 49 31
1997 0.13 33 21 0.7 26 30
1998 0.13 39 14 1.2 44 70
1999 0.11 53 14 1.9 55 61

Average 0.15 43 20 1.2 40 44

Figure 8-12. Cell 4 inflow and outflow TP concentrations from samples
taken three times daily and composited  weekly.

0

10

20

30

40

50

60

70

80

90

100

1995 1996 1997 1998 1999 2000
Year

To
ta

l P
ho

sp
ho

ru
s 

(p
pb

)

Influent
Effluent

Average Influent = 40 ppb
Average Effluent = 23 ppb



Chapter 8: ATTs      2001 Everglades Consolidated Report

8-26

Additionally, Cell 4 has shown that SAV colonization is possible in large-scale
treatment wetlands created from farm fields. The data also indicates that a stable SAV
community can persist longer than 4 years with relatively little long-term vegetation
management. The results from Cell 4 have proven important to the future performance
optimization of the STAs.

Cell 4 Hydraulic Optimization: Despite good historical performance of Cell 4,
visual observations of water flow indicate that the wetland’s P removal efficiency may be
compromised by internal short-circuiting and dead zones. To assess the degree of
hydraulic short-circuiting, a dye study using Rhodamine-WT dye was conducted in
December 1999. Analysis of the dye movement revealed that about 51 percent of the
inflow water bypassed the SAV wetland and moved rapidly down deep existing borrow
canal areas (DBEL, 2000c). Suggestions to improve the hydrology included plugging the
short-circuiting channels, placing cuts in the spoil deposit areas, and constructing internal
levees to compartmentalize the cell and redistribute the flow (DBEL, 2000d). The District
is in the process of implementing these options and a second dye study will be conducted
when the work is completed to assess the effectiveness of the hydraulic improvements.

Forecast Model Development: A dynamic simulation model for the SAV/LR
treatment system is being developed. The model development provides a means for
integrating data and concepts generated in the many multi-scale experiments in the
project. The calibrated model will be used in addressing three research questions:
defining the ultimate P removal potential in SAV systems, predicting system response to
disturbance, and predicting long-term sustainability of SAV performance (DBEL,
2000b).

Future Research: Experiments on the effects of calcium concentration, pulse
loading, fluctuating water depth, and dryout/reflooding on TP removal have been recently
started, or will be initiated soon, to address several operational and maintenance issues on
SAV/LR technology. The test cells are being used to determine how limerock can be
integrated into the full-scale SAV treatment systems and to access the hydraulic
characteristics of the LR berm. Limerock berms have been placed into two of the test
cells, about three-fourths of the way down the cell flow path. The performance of these
modified test cells will be compared to test cells without a berm. Additionally, the
District has also started or plans to initiate several studies to provide supplemental
information on long-term SAV performance and key system processes. These studies will
include investigation of techniques for dissolved inorganic P removal, SAV
decomposition, and sediment and water quality analyses for natural SAV systems with a
history of long-term SAV dominance.



2001 Everglades Consolidated Report       Chapter 8: ATTs

8-27

CHEMICAL TREATMENT-SOLIDS SEPARATION

The Chemical Treatment-Solids Separation (CTSS) project evaluated the feasibility
of using chemical coagulation coupled with solids separation techniques (Direct
Filtration, High-Rate Sedimentation, and Dissolved-Air Flotation) to remove total
phosphorus (TP) from post-BMP and post-STA treated stormwater runoff from the
Everglades Agricultural Area (EAA). The chemical coagulation phase involved the use of
metal (iron or aluminum) salts, routinely used in municipal water treatment facilities, to
precipitate P. These metal salts, combined with organic polymers, coagulate suspended
precipitates and allow small particulates to be flocculated into larger, denser aggregates
which are more readily settled or filtered. Solids generated from the coagulation and
flocculation process are then separated from the liquid through settling and/or filtration
and disposed of by land application or by transportation offsite after other dewatering
techniques.

The experimental setup for this project consisted of two essentially identical
conventional water treatment trains, each train rated for a maximum hydraulic loading of
12 gpm containing: two in-line static mixers, one rapid mix tank, one coagulation tank,
two flocculation tanks in series, one clarifier fitted with inclined plate settlers, and three
granular media rapid filters in parallel (Figure 8-13). The system setup allowed for
chemically treated (and clarified) water to be introduced to any one or all of the filter
columns of selected filter media. Various chemicals tested include alum [Al2(SO4)3•14
H2O], ferric-sulfate [Fe2(SO4)3], anionic coagulant aid (A-1849 polyacrylamide also
known as PAM), and hydrated lime [CaOH2].

Figure 8-13. Process Schematic of the Chemical Treatment Solids Separation
Advanced Treatment Technology.



Chapter 8: ATTs      2001 Everglades Consolidated Report

8-28

 The CTSS demonstration project field-testing was conducted in various stages
during a seven-month period: a startup, pre-screening and screening stage at the post-
STA site, followed by optimization and demonstration stages at the post-BMP and post-
STA sites in parallel.

Prescreening and Screening Results: Chemical addition, coagulation, flocculation
and filtration processes produced a filtered effluent containing less than 10 ppb TP during
screening experiments. These successful experimental conditions were the starting point
for performing additional optimization experiments. “Green Everglades” filters with dual
media (anthracite and sand) and “Swiss” filters (expanded shale media) were selected for
further testing because these filters displayed superior hydraulic performance (i.e., the
longest run times without clogging) (HSA, 2000).

Direct (in-line) filtration was eliminated from further consideration because testing
did not produce meaningful reduction in the feed water TP concentrations. In addition, no
meaningful TP removal was obtained at the pilot plant during trials employing residual
solids recirculation; therefore, this alternative was also eliminated from further
consideration as a treatment option.

Optimization Results: During the optimization testing, a Bayesian experimental
design approach (Ollos, 1997) was used to determine exact experimental conditions to be
tested. Optimization testing was conducted in four unique experimental segments for
sedimentation and filtration rates and coagulant and flocculant dosages with the results of
earlier segments influencing the exact conditions of later experiments. The total of 138
optimization experimental results (70 at the post-BMP site and 68 at the post-STA)
showed varying degrees of TP reduction. TP removal of up to 97.5 percent (from 163 to 4
ppb) was achieved at the post-BMP site. At the post-STA test site, up to 87 percent TP
reduction occurred, with effluent concentrations less than 4 ppb. The "Green Everglades"
filter provided marginally higher TP removal than the Swiss filter during the optimization
trials.

Demonstration Results: A relatively narrow range of pilot operating conditions
provided an outflow TP concentration of less than 10 ppb during optimization testing.
The operating conditions recommended by the technical review team are listed in Table
8-8.



2001 Everglades Consolidated Report       Chapter 8: ATTs

8-29

Table 8-8. Operating conditions of Pilot Plant during demonstration.

Post-BMP Site Post-STA Site
Feed Flow Rate, gpm 12 12
Clarifier Overflow, gpm/sqft 0.14 0.28
Filtrate Rate, gpm/sqft 4.9 9.8
Filter Media Swiss/Green Everglades Swiss/Green Everglades
Coagulant Type ferric chloride Aluminum sulfate
Coagulant Dose, mg/L as metal 40 20
Coagulation Volume, gallons 20 20
Flocculation Volume, gallons 400 400
Flocculation Blade Speed, rpm 10/5 10/5
       (Tank 1/Tank 2)
Flocculation HDT, minutes 33 33
Coagulation HDT, minutes 1.7 1.7
Polymer Dose (Cytec® A-130), mg/L 0.5 0.5
Clarifier Waste Rate, gpm 0.6 0.6
Inflow TP range (average), ppb 119- 260 (164) 14-26 (22)
Effluent TP range (average), ppb 4-8 (7) 4-8 (7)

Post-BMP and post-STA site demonstration trials were conducted using ferric
chloride and alum coagulant, respectively, and both sites consistently produced mean
outflow TP concentrations at or below 10 ppb. Inflow TP concentrations ranged from 260
to 119 ppb (average 164 ppb) in post-BMP waters and from 14 to 26 ppb (average 22
ppb) in post-STA waters.  Effluent TP concentrations ranged from less than 4 to 10 ppb
(average 7 ppb) in both post-BMP and post-STA waters. Total alkalinity was reduced
from 129 to 38 mg/L at the post-BMP site, and from 220 to 114 mg/L at the post-STA.
The mean pH was reduced from 6.8 to 6.0 at the post-BMP site and from 7.1 to 6.4 at the
post-STA site. Because alum and ferric-chloride coagulants are acidic, these reductions in
alkalinity and pH were expected. Addition of metallic salts to the post-BMP inflow water
resulted in anticipated increases in total dissolved solids (TDS), from 308 to 358 mg/L at
post-BMP sites and 581 to 587 mg/L at post-STA sites. Outflow concentrations of zinc
increased relative to inflow concentrations at post-STA and BMP sites, while cobalt,
copper, manganese and nickel outflow concentrations increased only at the post-BMP
sites (Table 8-9). No statistically significant changes in concentration were observed for
sodium, boron, calcium, lead, silica, molybdenum, magnesium and potassium at either
site (HSA, 2000).

Mean outflow sulfate concentrations of 39 mg/L were not significantly different from
mean inflow concentrations of 36 mg/L at the post-BMP site. However, at the post-STA
site, where alum was the coagulant, the mean sulfate concentration increased from 50
mg/L at the inflow to 164 mg/L at the outflow.



Chapter 8: ATTs      2001 Everglades Consolidated Report

8-30

Table 8-9.  Inflow and effluent metal concentrations at the Post-BMP Test
Site.

Metal Concentration in Feed, ppb
Concentration in

Effluent, ppb
Cobalt 0.7 1.5
Copper 2.1 4.4

Manganese 19 166
Nickel 1.3 5.65
Zinc 10 17

Inflow and outflow grab samples were analyzed for total and dissolved
methylmercury as well as total and dissolved mercury concentrations at the post-BMP
and post-STA test sites. The average concentrations of total mercury were 6.18 ng/L
(inflow) and 0.31 ng/L (outflow) at the post-BMP site and 1.35 ng/L (inflow) and 0.500
(outflow) at the post-STA site. Total mercury was reduced about 95 and 63 percent at the
post-BMP and post-STA sites, respectively. Dissolved mercury was reduced
approximately 65 and 31 percent at the post-BMP and post-STA sites, respectively. Total
methylmercury was reduced by about 63 percent at the post-BMP Site. However, at the
post-STA site, the total and dissolved methylmercury concentrations were unchanged
from inflow to outflow, while only dissolved methylmercury remained unchanged at both
sites. Total mercury removed by CTSS accumulated in the residuals, and was equal to
81.06 ng/L at the post-BMP test site and 7.99 ng/L at the post-STA, which are lower than
the Department standards for mercury in waste solids (HSA, 2000).

Due to the potential generation of methylmercury in the presence of sulfate ions,
future research involving chemical treatment will be conducted using coagulants that do
not contain sulfates, i.e. aluminum chloride, polyaluminum chloride and ferric chloride.
The results with aluminum sulfate can reasonably be expected to be comparable to those
obtained with aluminum chloride and polyaluminum chloride.

During the Demonstration phase, three of four weekly bioassay and algal growth
potential (AGP) analyses performed on the CTSS inflow and outflow water (after
filtration) identified no adverse biotoxicity on these indicator organisms. However, both
inflow and outflow water samples collected December 7, 1999 identified a significant
toxicity effect on fish, waterfleas and algal test organisms. No cause for this toxicity has
been identified, but the data are still being reviewed.

Offsite disposal of solids occurred after full toxicity analyses were conducted to
ensure the residuals contained levels less than the Department standards set for hazardous
substances. During demonstration trials, representative samples of these residuals were
collected and submitted to the Department laboratory in Tallahassee for full toxicity
characteristic leachate procedure (TCLP) analyses. All the analytical results on the
residual solids from post-BMP and post-STA sites were well below allowable limits for
TCLP parameters, and therefore, were characterized as nonhazardous.



2001 Everglades Consolidated Report       Chapter 8: ATTs

8-31

As part of CTSS research, several vendors provided conventional and state-of-the-art
chemical technologies for evaluation. Technologies evaluated included ballasted sand
enhanced settling, magnetically enhanced settling, high rate sedimentation,
microfiltration, a dolomitic lime fixed film bio-reactor, and enhanced coagulation. Of
these technologies, magnetic particle enhanced settling, ballasted sand enhanced settling,
[...]
levels of aluminum sulfate (alum) and ferric chloride were tested in laboratory (jar
testing) and field scale experiments.  The field scale experiments involved the application
of chemicals to one of three six-foot diameter mesocosms installed in Cell 2 of the ENR.
Mesocosm tests were conducted under continuous flow and batch flow modes. Results
from the Phase I study (Bachand et al., 1999) indicate that mean orthophosphate
concentrations were significantly reduced to levels of 5 ppb or less (Figure 8-15).
However, a smaller reduction in TP levels was observed with concentrations in the range
of 20 to 30 ppb generally being achieved.  Although the concentration of TP was reduced
by 33 to 50 percent, as compared to background concentrations, the concentrations
achieved are much higher than the planning goal P concentration of 10 ppb.  There was
also some indication of a decreased community metabolism in the chemically dosed
mesocosms related to decreased phosphorus availability.  Decreased phosphorus
availability was attributed to the conversion of orthophosphate to particulate P resulting
from the metal additions.  Because the particles formed were too small to settle
effectively, the TP concentrations remained relatively high.

Treatment

Ph
os

ph
or

us
 C

on
ce

nt
ra

tio
n 

(p
pb

)

0
5

10
15
20
25
30
35
40
45
50

A
l 5

0

A
l 1

00

A
l 2

00

Fe
 5

0 

Fe
 1

00

Fe
 2

00

SA
V

U
nW

. C
on

t.

UTP  FTP FOP

Figure 8-15. Mesocosm phosphorus concentrations for Site A, December
1998 – February 1999 (Bachand et al., 1999). From above,
Unfiltered Total Phosphorus (UTP) is the same as Total
Phosphorus (TP). Filtered Total Phosphorus (FTP) is the
same as Total Dissolved Phosphorus (TDP). Filtered
Orthophosphorus (FOP) is equivalent to Soluble Reactive
Phosphorus (SRP). The inflow phosphorus levels are
indicated by the Unwalled Control.



Chapter 8: ATTs      2001 Everglades Consolidated Report

8-36

Additionally, LICD resulted in the accumulation of metal-rich sediments in the dosed
mesocosms.  These sediments had higher mineral content and increased phosphorus
storage capacity as compared to background marsh soils.  The additional P storage
capacity may assist in stabilizing the P load in the sediments and prevent the release of
this P into the overlying surface waters.  However, it was concluded from the Phase I
study that LICD is unlikely to achieve TP concentrations below 20 ppb without process
development and efforts to maximize chemical use efficiency and settling of fine
particulates.

The Phase II study was designed to test, among other things, improved chemical
mixing regimes and the addition of polymers to aid coagulation in an effort to improve
flocculation and chemical use efficiency and thereby further reduce the TP levels.
Preliminary jar test data suggest that anionic polyacrylamides at very low doses (0.25 to
0.50 mg/L) dramatically improved settling rates, especially at low metal doses.  Likewise,
initial field data using anionic polyacrylamides at a rate of 1 mg/L suggest that total P
levels ranging from 12 to 28 ppb can be achieved consistently under hydrologically
isolated conditions. Since the target TP concentration of 10 ppb was not achieved, this
technology may require a downstream treatment marsh to further treat the water.  Since
the final report for Phase II of the project has not yet been submitted, no definitive
conclusions can be drawn at this time concerning the applicability of this technology
under field conditions.

The metal dosage rates found to be effective during the LICD project are comparable
to the chemical treatment/solids separation and managed wetlands technologies, where
sludge management is required.  Without sludge management, these dosage rates may
result in a significant sludge accumulation in the STAs.  Stability of a sludge blanket
under STA flow regimes is unknown. Additionally, polymer addition represents a more
engineered approach and will be duplicative of the approach taken by the other chemical
ATTs. With the modifications necessary to make LICD more effective, the LICD
technology has largely merged into the other chemical treatment technologies.

Future Research: The District will be conducting a flow-way demonstration project
to examine extremely low doses of aluminum chloride added directly to the water
column. The flow-way study will be conducted in the STA-1W test cells and will not use
any polymers or enhanced mixing technologies.



2001 Everglades Consolidated Report       Chapter 8: ATTs

8-37

MANAGED WETLANDS

In a Managed Wetland Technology System (MWTS), stormwater is mixed with
chemicals to initiate flocculation and discharged into a treatment wetland prior to
discharge to the Everglades Protection Area. The MWTS ATT is viewed largely as a
passive system, using a pond for chemical addition, mixing and solid residual collection
and removal. Potential treatment chemicals include iron and aluminum salts, and a
chemical polymer as a coagulant aid. Flocculation and solids separation creates a sludge
(residuals) blanket within a settling pond. The chemical treatment step occurs upstream
of a constructed wetland to provide a mechanism for controlling the TP load to the
wetland and to increase the performance and reliability of the overall treatment system
(Figure 8-16).

Typically, in chemical treatment, an excess of metal ions (aluminum or iron) is
supplied to precipitate the phosphorus from water column. For EAA waters, the
stoichiometric ratio is on the order of 400:1. In a residuals blanket system, the flow is
passed through an existing blanket providing the opportunity to use unbound metal ions,
resulting in potentially less chemical usage.

Figure 8-16. Process Schematic for Lagoon-based Managed Wetlands Treatment
System Advanced Treatment Technology.



Chapter 8: ATTs      2001 Everglades Consolidated Report

8-38

Current Status of Managed Wetlands

MWTS is proceeding in two phases. Phase 1 of the project is under way at the
STA-1W test cells to determine the efficacy of this technology in cattail systems. Phase 2
is being conducted with the cooperation and participation of the Seminole Tribe of
Florida at the Big Cypress Reservation, and will determine the performance of this
technology when coupled to a forested (cypress) wetland. A larger scale (~100 gpm)
lagoon-type chemical treatment plant, discharging to approximately four acres of
cypress-dominated wetlands, is proposed. USEPA Section 319(h) funding has been
received (through the Department) for the initial phase of this project, with additional
funding anticipated for later phases.

Phase 1 Test Cells: Six test cells are dedicated to MWTS, three each at the north and
south sites. Test cells are approximately 80m L x 28m W and will be operated at
approximately 30 cm depth to achieve a target hydraulic loading rate of 10 cm/day. Mean
TP inflow concentrations are higher at the north set than at the south set of test cells.
Testing in this phase is using a nested block, paired watershed design. The nested design
contains two blocks and two treatments – the two blocks of three cells each differ in
inflow phosphorus concentration. Chemical treatments are being applied to three of the
six cells, and three cells remain untreated.

In paired watershed analysis, a pair of water bodies is used: one where a treatment is
applied, and a second that is used as a control. The use of a control water body, where no
treatment is applied throughout calibration and treatment periods, allows the
determination of magnitude of treatment effect (through regression analysis) without the
use of experimental replication. A calibration period between the control and treatment
test cells establishes the relationship between the two water bodies. Use of the control
watershed during calibration and treatment periods accounts for effects of weather and
climate. Initial monitoring of the test cells commenced in July 1999, ending in January
2000 (CH2M HILL, 2000).

Testing at Test Cells: Chemical treatments were commenced at the north test cells in
February 2000. Chemical treatment was commenced at the south test cells in March
2000. A modification to lagoon-based MWTS concept has been applied at the STA-1W
test cells. In lieu of constructing a treatment pond ahead of the test cells, a chemical
treatment train similar to that of CTSS is used in the limited space available at the test
cells. To simulate the sludge contact, sludge is recirculated to the top of the flow stream.
To address concerns of phosphorus release of long term storage from residuals within the
system, a sludge holding tank with approximately two months storage capacity is added.
The key experimental and operational design features identified for testing at the
STA-1W include: chemical type (coagulant), phosphorus loading rate, hydraulic loading
rate in wetland cells, and the ionic conditioning provided by the wetlands. Due to the
potential generation of methylmercury in the presence of sulfate ions, coagulants that do
not contain sulfates i.e. aluminum chloride, polyaluminum chloride, and ferric chloride
are used in MWTS.

Preliminary results from the north test cells showed that Fe and Al treatments
reduced color and TDP, SRP, DOP, total nitrogen, total Kjedyl nitrogen, organic
nitrogen, and total organic carbon concentrations in outflow relative to the control for
inflow to the receiving wetland. Due to episodic floc overflow, TP and PP concentrations
in pilot plant effluent (inflow to wetland) were not consistently lower than the inflow to



2001 Everglades Consolidated Report       Chapter 8: ATTs

8-39

the control. However, PP in the effluent was quickly removed at the head of the wetland.
Treatment unit performance improved after operational adjustments in May. Due to
higher TP concentration during startup, as compared to waters used in bench top tests that
were used for setting dosages, some adjustments to dosing have been required. In an
effort to improve flocculation, the polymer was switched from Cytec N-1986 25 percent
active solids, to Cytec A130, an anionic polymer that was utilized in CTSS and LICD,
both dosed at 0.5 mg/L. Adjustments to the mixing, including changing the chemical
addition points and changing the mixing impellers and speeds,  have been implemented.
Ongoing performance optimization of the pilot units is expected to yield chemical
treatment effluent with TP concentrations at or less than 10 ppb, and improved floc
removal. TP and PP concentrations in wetland outflow are lower for the treatments
compared to the control (CH2M HILL, 2000).

Design and Testing of a Lagoon-style Pond (Phase 2): Design of the chemical
treatment pond has been completed, and construction of the lagoon-based system at the
Big Cypress Reservation will begin in September 2000. Chemical treatment with
polyaluminum chloride and an anionic polymer is intended as the primary method of
phosphorus removal. The treatment pond will be used for solids contact, solids separation
and residual solids storage. The pond will be lined with a 40-mil high-density
polyethylene geomembrane and has enough solids storage volume for approximately 3
months of operation, at which time solids will be removed and trucked for disposal.
Chemically treated water will flow through 2 distribution pipes running along the base of
the pond. Each distribution pipe is located in a two-foot deep trench sized to hold about 3
days of precipitated solids. The distribution pipes are equally spaced and have hole
patterns to provide uniform water distribution.

Once the pipe trenches fill with solids, solids contact will occur with the inlet water.
Phosphorus removal occurs as water flows upward through the solids layer. A weir box at
the far end of the pond will be used to set the water level in the pond and to collect
treated water. Treated water will flow over the weirs and out through the discharge pipe
at the base of the weir box (Burns & McDonnel Engineering, 2000).



Chapter 8: ATTs      2001 Everglades Consolidated Report

8-40

EVALUATION AND COMPARISON OF ADVANCED
TREATMENT TECHNOLOGIES

To properly evaluate the results of diverse ATT demonstration projects, it is
necessary that the data obtained from all such demonstration projects be collected in a
manner that allows scientifically valid comparisons to be made. To ensure that
comparable information is obtained from each ATT study, the District has developed a
Standard of Comparison (STSOC) that will be applied to each project. This standard is
intended to be applied evenly to all technologies to provide a reasonable analysis of the
potential of each technology. The STSOC provides direction to each ATT project on the
data to be collected as well as the information necessary to begin the design of full-scale
applications. The standard of comparison provided for the development of a database for
the ATT projects and the design of an evaluation method to assess the performance of
each technology.

The development of all phases of the standard of comparison has been a joint process
that has included input from the District, the Department, the Everglades Technical
Advisory Committee, and attendees to the Everglades Technical Workshop and the
Advanced Treatment Technologies Initiative. The STSOC has evolved as follows:

Phase 1: Formulation of conceptual approach

Phase 2: Development of evaluation methodology, and the STSOC database

Phase 3: Development of standardized costs

Phase 4: Compilation and evaluation of data

In Phase 1, peer consultants prepared a concept letter report that proposed 12 evaluation
concepts and a Contract Guidance Document (PEER Consultants, P.C./Brown and Caldwell,
1999). This Contract Document listed the goals and detailed the specific information on data
management protocol, forms and formats that each of the Advanced Treatment Technology
demonstration project research teams needed to follow during data collection. The data
collection guidance document was completed in December 1997 and distributed to all the
Advanced Treatment Technology demonstration project managers. The guidance
document directs the collection of comparable experimental data and includes the
following: identification of flow streams to be sampled: flow measurements and
methodologies; analytical parameters, methods and sampling frequencies; QA/QC
requirements; data formats; identification of liquid and solid-side streams to be sampled;
analytical procedures for evaluating compatibility with downstream environments; the
data set to be used for modeling long-term performance; and development of the
conceptual design and preliminary cost templates for full-scale facilities. The contract
guidance document was provided in Appendix 8-1 of the Everglades Consolidated Report
2000 (SFWMD, 2000).

In Phase 2, peer consultants developed a comprehensive evaluation methodology and
STSOC database. The evaluation methodology provides a mechanism to compare
different technologies on an equal basis. The STSOC database serves as a repository for



2001 Everglades Consolidated Report       Chapter 8: ATTs

8-41

storing demonstration project research data and as a comparative ATT evaluation tool.
The evaluation methodology proposes five primary and five ancillary concepts, analyzed
through a combination of quantitative and qualitative methods, which will be used to
compare the diverse ATTs. Primary concepts include the level of P concentration
reduction achieved, the level of P load reduction achieved, cost-effectiveness, evaluation
of potential toxicity of the technology and implementation schedule. Ancillary concepts
include the feasibility and functionality of scaled-up design and cost estimates,
operational flexibility, sensitivity of technology to fires, floods, droughts and hurricanes,
level of effort to manage side streams generated by the treatment process (may include
potential benefits to be derived from the side streams), and other water quality issues. A